28-19
AAA DOELTA 10” BANDSSAW ET?N ;122

Dated:  07-30-02

HARDWARE PACK

Page1/ BS-1D /DEB b @



PLUG

SWITCH
BLACK[ . BLACK

MOTOR CORD

WHITE . WHITE]

GREEN

GROUND

GREEN

MOTOR




128\D

AVAILABLE AS AN ACCESSORY
28—-196 FENCE ASSY

Page3/ BS-1D /DEB

167 (2)
168 (2)

165 (4)
166 (4)



Item Number

O 0 39 N N B~ W N =

[\ T \O R (O T \O R O I NG T O R NG T O R e e e e T e e e
0 I N L AW NN R O 0O NN R WND = O

Part Number

1348911
1348910
000000-00
000000-00
1348914
1348913
1348912
1348901
1243496
1348915
1246002
1348899
1243476
1348917
000000-00
1342697
1246030
000000-00
5140081-83
000000-00
000000-00
489382-00
000000-00
000000-00
1342697
489382-00
1348930

PartsList for 28-195 Type 1

Description

KNOB W/SCREW
INDICATOR

No Longer Available
No Longer Available
LOCK NUT
SPECIAL WASHER
ADJUSTABLE NUT
KNOB
NUT-STEEL

FLAT SPRING
MACH SCREW
POINTER

NUT

M12 FLAT WASHER
No Longer Available
M6 SQ NUT

CAP SCREW

No Longer Available
SET SCREW

No Longer Available
No Longer Available
SCREW

No Longer Available
No Longer Available
M6 SQ NUT
SCREW

BLADE GUARD

Page 1

Qty Required

T N T SN S A e e =T\ T ' T N T NG T N R e e S S N e e e e e



Item Number

29
30
31
32
33
34
35
36
37
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58

Part Number

000000-00
1246045
000000-00
1348927
1348926
1346630
1348890
1348917
1243476
1341061
000000-00
1343642
000000-00
1348892
920040107272
000000-00
1348925
1348893
000000-00
1340622
1330151
000000-00
489382-00
904010715744
1343866
1348898
1348896

PartsList for 28-195 Type 1

Description

No Longer Available
MACH SCREW

No Longer Available
GUIDE BLOCK
SHAFT

BEARING

BASE

M12 FLAT WASHER
NUT

RET RING

No Longer Available
LOCK NUT

No Longer Available
WHEEL

BEARING

No Longer Available
SPECIAL SCREW
BELT

No Longer Available
WASHER

SCREW

No Longer Available
SCREW

BRG WASHER
KEY

PULLEY

LATCH POST

Page 2

Qty Required

S Y S R O R =) T \ I SN N0 L O S e O L O R S R S R . S~ - O B SN SN



Item Number

60
61
62
63
64
65
66
67
68
69
70
100
101
102
103
104
104
105
105
106
107
108
110
111
112
113
114

Part Number

1243339
1348905
1348900
1246013
9040103177128
1341046
1348907
1348906
000000-00
000000-00
000000-00
1313227
000000-00
902313
1348921
1348937
1349968
1246002
488874-00
488829-00
488983-00
1246047
1348920
1348946
1348935
1348908
1243456

PartsList for 28-195 Type 1

Description

SCREW

BRUSH

BRUSH HOLDER
CAP SCREW
WASHER

SCREW

TENSION BRACKET
SHAFT

No Longer Available
No Longer Available
No Longer Available
SCREW

No Longer Available
SWITCH PLATE
STRAIN RELIEF
LIGHT ASSY
WARNING LABEL
MACH SCREW
LOCK WASHER
SCREW

LOCK WASHER
MACH SCREW
CORD CLAMP
LIGHT CORD CLAMP
SPECIAL SCREW
HINGE

NUT

Page 3

Qty Required

BN S e L e S N R O e O e O R T NS R U R U R



Item Number

115
116
117
118
119
120
121
125
126
127
128
129
130
131
132
133
134
135
140
140
145
146
147
150
151
152
153

Part Number

1341046
1348919
000000-00
1342450
1243395
489105-00
1343758
1349753
1348902
000000-00
000000-00
1349749
1348903
491957-00
1313180
891903
489303-00
1344330
000000-00
000000-00
1345382
1344330
1320175
1348889
1344036
1348945
1246124

PartsList for 28-195 Type 1

Description

SCREW

SPECIAL NUT

No Longer Available
SCREW

HEX NUT

SWITCH

KEY

BLADE CHART
COVER

No Longer Available
No Longer Available
FEATURE PLATE
CLAMP

LOCK WASHER
SCREW

HEX WRENCH 2.5MM
HEX HEAD SCREW
FLAT WASHER
No Longer Available
No Longer Available
HEX NUT

FLAT WASHER
CONNECTOR

CARRIAGE HEAD SCREW

SET SCREW
INSERT
SET SCREW

Page 4

Qty Required

—t e e e e D W = e = W W N NN e e e e e = WD = NN



Item Number

154
155
156
157
158
160
162
163
164
165
166
167
168
170
171
172
172
173
174
175
176
177
180
180
181
182
183

Part Number

000000-00
1243456
489127-00
330016-18
000000-00
1348936
000000-00
000000-00
1348933
5140010-69
1246014
1348917
000000-00
1348943
330016-18
900222
1348942
1246088
1246102
900371
1348939

905040104046

1246047
1343533
1349110
1349112
000000-00

PartsList for 28-195 Type 1

Description

No Longer Available
NUT

WING NUT
WASHER

No Longer Available
HANDLE ASSY

No Longer Available
No Longer Available

TABLE BRACKET (LH)

WASHER

CAP SCREW

M12 FLAT WASHER
No Longer Available
KNOB

WASHER

MITER GAUGE
BODY

MACH SCREW
FL.WASHER
POINTER

BAR

PIN

MACH SCREW
WASHER

FENCE

CAP

No Longer Available

Page 5

Qty Required

T N T e T N T N T e e S S S S e N T O T S e e S N R S S e \° T )



Item Number

184
185
186
187
188
189
201
202
203
204
205
206
207
208
209
210
211
212
213
302
303

Part Number

1349113
000000-00
1246002
000000-00
000000-00
1342035
000000-00
000000-00
1344330
491964-00
1349119
491964-00
904010101606S
1313325
000000-00
427990480001
1349116
1349118
904456
000000-00
000000-00

PartsList for 28-195 Type 1

Description

HANDLE

No Longer Available
MACH SCREW

No Longer Available

No Longer Available
SCREW

No Longer Available

No Longer Available
FLAT WASHER

NUT

UPPER BRACKET-LONG
NUT

STEEL WASHER
SCREW

No Longer Available
FOOT

BOTTOM BRACKET-SHORT
BOTTOM BRACKET-LONG
HARDWARE PACK

No Longer Available

No Longer Available

Page 6

Qty Required

|\ T N B N N I S B e e





